EPA 440/1-77/084

Supplement For

PRETREATMENT
to the

Development Document
for the

STEAM ELECTRIC
POWER GENERATING

Point Source Category

A2

®-

N agenc

2
Z
%

1 <
AL pRote”

7,

U.S. ENVIRONMENTAL PROTECTION AGENCY

APRIL 1977



SUPPLEMENT FOR PRETREATMENT
TO THE DEVELOPMENT DOCUMENT

for the

STEAM ELECTRIC POWER GENERATING
POINT SOURCE CATEGORY

Douglas M. Costle
Administrator

Andrew W. Breidenbach, Ph.D.
Assistant Administrator
for Water and Hazardous Materials

Eckardt C. Beck
Deputy Assistant Administrator for
Water Planning and Standards

<€D S74
& &5

&
4L ppote

Robert B. Schaffer
Director, Effluent Guidelines Division

WOHIAN
" H
o

O agenct

John Lum
Project Officer

April 1977
[...]
systems (including recovery and throwaway) use tail-end
scrubbing with 1lime and/or 1limestone. Those scrubbing
systems, installed after the boiler, remove particulates as
well as sulfur dioxide by reacting the flue gas with
slurries of 1lime or limestone forming calcium sulfates and
sulfites. The calcium sulfate/sulfite sludge is usually
piped to large settling ponds.

A small number of existing throwaway systems are of the
double-alkali type. In these systems, sodium or ammonium
salts are used as a scrubbing solution. After contacting
the flue gas, the scrubbing solution is reacted with
limestone or lime to precipitate calcium sulfite and sulfate
and regenerate the solution for recirculation to the
scrubber. Scrubber wastes consist of a dry filter cake.

Figure V-9 shows a flow diagram for an air pollution control
scrubbing system.

Water Use

None of the twenty-three plants visited in the study used
water to control SOx emissions. This can be accounted for
by the fact that the majority of the plants burned 1low
sulfur (1 percent) coal or oil thereby eliminating the need
for air pollution control devices.

Raw Waste Load

None of the utilities visited had flue gas desulfurization
equipment. Wastes from these systems are mostly in the form
of sludges, which are disposed of on land.

Wastewater Treatment

None of the plants discharged $0x removal wastewaters to the
POTW.

Effluent Waste Load

Information was not available on treated wastewater.

MISCELLANEQUS WASTE STREAMS

66



Sanitary Wastes. Sanitary wastes from steam-electric plants
are similar to municipal domestic wastes with the absence of
laundry or kitchen wastes. The volume of waste flow is
dependent upon the number of employees,

Plant Laboratory Wastes. Many steam-electric plants have
laboratories for the chemical analysis of various process
streams within the plant. Depending on the analyses
performed, the waste from this source will contain a large
variety of chemicals, albeit in small amounts.

Intake Screen Backwash. Power plants that withdraw cooling
water from a natural body, such as a lake or river, use
traveling screens to prevent debris from entering the intake
system. The debris from these screens are usually
collected.

Supplementing Cooling Water Systems.  These cooling systems
are generally maintained for such uses as bearing and gland
cooling for pumps and fans. The systems may be oncethrough
or recirculating. Chemicals are not used in oncethrough
systems, except for occasional shock chlorination.
Recirculating systems use water of high purity, supplemented
by pretreated makeup water. Chromates, borates, and
nitrates are used in recirculating systems to prevent
corrosion.

Construction Activity. The construction of buildings and
equipment adjacent to power plants can cause the presence of
additional amounts of suspended solids and turbidity in the
storm-water runoff due to the erosion of soil disturbed by
the construction activity.

Water Use

Housekeeping. Housekeeping water usage, which includes
floor washing and sanitary water (bathrooms, sinks, etc.),
amounts to less than one percent of the total. Only one
plants of the twenty-three in the study had any substantial
floor wash water usage these being plant No. 6294 with 0.29
liters per MWH. The following table 1lists the water for
sanitary purposes.

Plant No. Water Usage, lLiters/MwWH
9600 1.05
9369 7.96
8816 2.74
9585 6.23
9163 .29
6387 6.73
8356 26.12

67



STACK GASES

1
ELECTROSIATIC
r = *¥! FRECIPITATORS [* ™= 'ﬁ
{ I
| !
i !
{ |
) 1
STEAM TO TURBINES | srack Gases )
f‘ et | '
1 1
l f
BOILER
t I
I scRuages |
1 e |
1 H
1 FLUE GASES J {
- - - - — X
coaL
— INLET i
SCRUBBER LIDUOR
— o wd
POLYELECTROLYTE

oveERELOW
1 SETILING
AREA

UNDOEHELOW

i

J
CLARIFIER THICKENFR

L

OVERTLOW

UNDERFLOW

FIGURE V-9. Flow Diagram For Air Pollution Control
Scrubbing System (Ref. 14)

68



6293 4.73

8392 5.03
8875 0.U

7968 11.55
6421 6.00
6294 1.74

Miscellaneous Cooling. Miscellaneous cooling needs include
bearing cooling water, cooling of compressors, and other
extraneous equipment cooling needs. Water usage varied for
six plants from a low of 1.59 liters per MWH for plant No.
9396 to a high of 1.45x104 for plant No. 8356. Using the
least squares analysis method for the normalized data, a
coefficient of determination of 0.945 was calculated
indicating that approximately 94 percent of the data
variance could be accounted for by the 1least squares
straight line.

Raw Waste Load

Sanitary Wastes. Reference 18 states that the per capita
sanitary waste 1load is generally 25-35 galsday (94.5-132
liters/day) from steam-electric power plant. The reference
also 1lists the number of employees per MW that may be
expected to be found at typical power plants:

operational personnel: 1 per 20-40 MW
maintenance personnel: 1 per 10-15 MW
administrative personnel: 1 per 15-25 MW

The flow, BOD5, and suspended solids per capita load can be
estimated by the following (14):

Flow BODS TSS
Office-Administrative 0.95 cu 309 70q
(per capita) m/day (0.071Db) (0.15 1b)
(25 gpd)
Plant (per capital) 0.133 cu 40g 85q
m/day (0.09 1b) (0.19 1b)
(35 gpd)

Plant Laboratory Wastes. The volume of wastes from in-plant
laboratory can be assumed to be negligible. Reference 14
suggests that if a toxic materials problem is found to
originate from a laboratory drain, it may be appropriate to
either: (1) change the test procedure, (2) contain the waste
for seperate treatment, or (3) remove the waste from the
site,

69



Supplementary Cooling Water Systems. Wastes are discharged
from recirculating cooling systems during blowdown, which
may typically be twenty 1liters per day with a settleable
solids content of 1-2 ppm (14). Additional wastes are
discharged during drainage and cleaning operations, which
are infrequent.

Plants which use once-through systems may discharge the
effluent from the entire system to a POTW. This waste
stream will probably contain chlorine, and the stream is
usually of significant volume.

Construction Activity and Intake Screen Backwash. The
nature and duration of these wastes do not contribute
significantly to the total waste load.

Wastewater Treatment

Sanitary Wastes. Sanitary wastes are generally discharged
directly to POTW or septic tanks without treatment. An
exception is plant 7116, which pretreats sanitary wastes
(along with other wastes) in a settling tank before
discharge to a POTW.

Plant Laboratory Wastes. Most plants combine laboratory
drains with other sanitary plant plumbing, and discharge the
waste without pretreatment.

Supplementary Cooling Water Systems. Supplementary cooling
system wastes are usually discharged directly, although one
plant 7116, discharged the waste to a settling tank before
discharge to a POTW.

Construction Activity and Intake Screen Backwash. Most
plants do not treat these wastewaters. Intake screens are
generally backwashed into the water source,

Effluent Waste Loads.

Information is not available on treated effluent from
miscellaneous waste streams.

THE POTW PROCESS

Preliminary Physical Treatment

Most POTW employ initial physical +treatment of wastewater
for the removal of course materials, settleable solids,
grease, and floating material.

Bar Racks and Comminutors. These devices are used as the
first step in wastewater treatment to remove large solid

70



materials. Bar racks consist of large, parallel steel bars
placed perpendicular to the flow of wastewater. The bars
trap and retain large solids, which are removed mechanically
by a series of vertically-moving rakes connected to a motor-
driven, endless chain belt. The solids are scraped off the
racks with large mechanical arms, and may then either be
collected for land disposal or ground in disintegrators and
returned to the flow. Smaller POTW may use comminutors,
which are motor-driven cutting devices partially submerged
in a narrow channel, to grind up large materials as they
pass through.

Grit Chambers. Grit chambers are usually found in 1larger
POTW. They are generally located after bar racks, and are
designed to remove sand, cinders, or other heavy particles
that have high settling velocities. Grit chambers may be of
two types: horizontal-flow, and aerated. Horizontal-flow
grit chambers consist simply of a channel designed to
maintain a constant flow velocity regardless of the volume
of water passing through the channel. The flow velocity is
lowered sufficiently over that of the influent wastewater to
allow grit to settle to the bottom. Removal of the grit may
be done either mechanically or by hand.

Aerated grit chambers consist of a spiral-flow aeration
tank. The velocity of flow in aerated chambers is
determined by the volume of the tank and the quantity of air
that is supplied. BAerated grit chambers are always cleaned
mechanically.

Primary Sedimentation. Primary sedimentation is used after
preliminary removal of solids in racks and grit chambers and
prior to biological treatment. The purpose of primary
sedimentation, when used prior to biological treatment, is
to reduce the suspended solids and BOD 1load on the
biological treatment units. This is accomplished in 1large,
rectangular (or circular) sedimentation tanks that provide a
sufficient detention time for the removal of settleable
solids and floating material. Grease and other floating
materials are skimmed off from the surface with skimmers.
Solids that settle to the bottom of the tank (known as
primary sludge) are mechanically pushed into a hopper, where
they are collected for further treatment. Primary
sedimentation tanks, if designed properly and operated
correctly, will remove 50 to 65 percent of the suspended
solids in the influent wastewater and from 25 to 40 percent
of the BOD. If primary sedimentation is used as the only
means of treatment, the effluent is usually chlorinated to
remove pathogens,

Secondary Biological Treatment

71



Secondary biological +treatment is used to convert soluble
and colloidal organic material into settleable flocculant
material that can be removed in sedimentation tanks. Two
types of biological treatment processes are most often
employed: (1) the activated-sludge process, and (2)
trickling filters.

Activated-Sludge Process. The activated-sludge process
consists of an aerated basin containing a large mass of
microorganisms and flocculated solids, known as the mixed
liquor, followed by a sedimentation tank in which the solids
are removed. The sedimentation tank may either be part of
the same structure as the aeration basin, or it may be
completely separate. Part of the solids that settle in the
sedimentation tank (the secondary sludge) is removed for
further treatment, and part is recycled to the aeration
basin. The effluent from the sedimentation tanks is usually
chlorinated.

Bacteria make up the largest portion of the microorganisms
present in the activated sludge, and are responsible for the
majority of the waste stabilization that occurs. The
mechanisms by which bacteria stabilize a waste is twofold,
consisting of: (1) consumption of organic matter, which is
partially oxidized to lower energy compounds and partially
converted +to new cellular material, and (2) the production
of polymers and slime that bind bacterial cells and other
suspended material into flocculant particles that can be
removed by sedimentation. Other microorganisms may also be
present, such as protoza, which consume bacteria that have
not flocculated, and rotifers, which consume small floc
particles that have not settled. Activated sludge systems
are usually from 55-95 percent efficient in removing BOD,
and from 55-95 percent efficient in removing suspended
solids (Figqure V-10).

Trickling Filters. Trickling filters consist of a bed of
rocks or plastic material that support a growth of microbial
material (slime layer). Wastewater is sprayed over the top
of the bed, which is circular, with a rotating distributor.
As the waste percolates through the bed, organic material is
adsorbed onto the slime layer. At periodic intervals,
partly because of the increase in thickness of the slime
layer, the microorganisms in the layer lose their ability to
cling to the surface of the filter media and the slime layer
is washed off by the wastewater (a process called
"sloughing"). (Figure V-10).

Trickling filters are divided into two categories: low-rate
and high-rate, based on organic loading rates. Both types
of filters achieve equivalent BOD removal efficiencies, but
high-rate filters are advantageous since they have a higher

72



rate of BOD removal (and thus can accept higher influent
flow rates) than 1low-rate filters. This is achieved by
recycling a portion of the influent to return viable
organisms back to the filters. Low-rate filters have no
recycle. Both types of filters are followed by a settling
tank (clarifier) to remove suspended solids produced during
sloughing. The effluent from the settling tank is generally
chlorinated. Trickling filters are from 50-95 percent
efficient in the removal of BOD, and 30-92 percent efficient
in the removal of suspended solids.

Figure V-11 shows a wastewater treatment process diagram
utilizing activated sludge or trickling filters.

Treatment and Disposal of Sludge.

The problem of disposing of sludges produced during primary
and secondary treatment is one of the most complex tasks
faced by the engineer. Techniques for dealing with sludges
are varied, but most involve: (1) digestion, followed by (2)
conditioning, and (3) dewatering and drying (Figure V-11).

Digestion is a biological process for reducing the volume of
sludge. Two types of digesters are in use: anaerobic, and
aerobic. Anaerobic digesters are closed, heated tanks in
which various microorganisms decompose organic and/or
inorganic matter without the presence of oxygen, forming
methane, carbon dioxide, and sludge solids. The methane
that is involved during the process can be used as a fuel,
and 1its rate of production is one of the best measures of
the satisfactory operation of the digester. Chemical
conditioning, followed by centrifugation or vacuum
filtration, is usually used to treat sludge solids during
anaerobic digestion. Chemical conditioning involves the use
of ferric chloride, 1lime, alum, or organic polymers to
coagulate the solids and release absorbed water.
Centrifugation and vacuum filtration are physical operations
that are used to remove water from the sludge solids prior
to final disposal.

Aerobic digestion is much like the activated sludge process,
involving consumption of organic compounds in sewage by an
aerated mass of microorganisms. As the supply of organic
material run out, the microorganisms begin to consume their
own protoplasm. Sludge so0lids from aerobic digesters are
stable and are more easily dewatered by vacuum filtration or
drying on sand beds.

Advanced Waste Treatment

Many chemical constituents present in wastewater, especially
nitrogen and phosphorus, are slightly affected by

73



INFLUENT PRIMARY

WASTE SLUDGE

>
—

C=

ACTIVATED SLUDGE PROCESS

1 TRICKLING

PRIMARY & FILTER

SLUDGE

INFLUENT WET
b WELL

SLUDGE RETURN LINE

FIGURE V-10.

TRICKLING FILTER PROCESS

74

SLUDGE
RETURN

FINAL
SEDIMENTATION

EFFLUENT

FINAL

EFFLUENT

Flow Diagram of Secondary Treatment Methods



174

SCREENINGS GRIT SLUDGE WASTE SLUDGE c1,
A T % RETURN SLUDGE \
i s v
\
R > »>- > > — fm -
i TFFLUENT
NFLUENT
INFLY PRIMARY BERATION TANK SETTLING TANK CHLORINE
BAR RACKS GRIT CHAMBERS SEDIMENTATION CONTACT CHAMBER
ACTIVATED SLUDGE
“TREATMENT SCHEME
SCREENINGS GRIT SLUDGE WASTE SLUDGE 1
- - ]
2
T t ? RETURN EFFLUENT | i
Y
—3 > > —3 > > >
EFFLUENT
INFLUENT | ] EFFLUEN
PRIMARY - SETTLING TANK CHLORINE
BAR RACKS GRIT CHAMBERS SEDIMENTATION TRICKLING CONTACT CHAMBER

FIGURE V-11,

TRICKLING FILTER
TREATMENT SCHEME

Wastewater Treatment Flow Diagram



9.

ANAEROBIC SLUDGE

CHEMICAL CONDITIONING

DIGESTION
o —
SLUDGE FROM SEDIMEN-
TATION TANKS
H
SUPERNATANT
FIGURE Vv-12.

Y

CENTRIFUGE

CENTRATE
. o o

DIGESTED
SLUBGE

SLUDGE DISPQSAL SCHEME